

TEST REPORT

APPLICANT : ONE CHANG MATERIAL CO., LTD
 BUYER : DELIGHTS & GLOBAL CO., LTD

KATRI NO : GRAA18-00024035
 RECEIVED DATE : DEC. 05, 2018
 ISSUED DATE : DEC. 18, 2018
 PAGE(S) : 1 OF 1

APPLICANT'S PROVIDED SAMPLE DESCRIPTION :
 ONE(1) SAMPLE OF WOVEN FABRIC

STYLE NO. : FDX-360C DGMRDW9DJ001,002,003,004,005 (G) BLACK-1

TEST ITEM	TEST RESULT
	#1
Resistance to surface wetting (grade) : KS K 0590:2008 Spray Method	
After 20 washes	5, 4, 5
After 25 washes	4, 3, 3
After 30 Washes	3, 3, 2
After 40 Washes	2, 2, 2

#1

Park Hyung Gun

Park, Hyung Gun
Director General

Tested by Name : Kwon Il Woo



Technical Manager : Lee Myung Hee


